Spares for the Mk 5 Universal are listed below.

MH9906 - Deckplate kit c/w lid

Qty Containing

1 Conversion ring (lugged)

1 Deckplate cover

4 Screw M6 x 30 & 4 screws M6 x 40
1 Deckseal

4 Nut insert M6

1 Deckplate

4 Nut M6

AS3725 - Gaiter kit for deckplates

Qty  Containing

1 Gaiter (for metal or plastic deckplate)
1 O ring (for metal deckplate)
AS0561 - Diaphragm plate & pivot arm

Qty Containing

1 Pivot arm

2 Diaphragm plate

1 Rocker arm nut

2 Circlip small

AS0522 - Front cover/ body assembly (black) c/w valves

Qty Containing

Top cover

Front cover / body (white)
Inlet valve plate

Inlet valve

Valve screw short

Top cover seal

Assembly screws

Outlet valve

Valve screw long

NRPORNRRRER

AS0521 - T/A Rocker arm assembly
Qty Containing

T/A Rocker arm

Pivot arm

Rocker arm nut

Pivot pin

Hinge pin

Circlip large

Circlip small

NNRRRRPR

AS0511 - Handle assembly S/S with lanyard

AKB8050 - Service kit with complete set of serviceable parts for Mk 5 pumps

Qty Containing

Inlet valve plate
Inlet valve

Valve screw short
Top cover seal
Diaphragm
Outlet valve
Valve screw long
Circlip large
Circlip small
Screw M5x25
Nut M5

COOONNNRFEFPEPNREPRE

www.Busse-Yachtshop.de -

info@busse-yachtshop.de



